
1 
 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

 

 

 

 

 

ARSENIC REMOVAL BY CHEMICAL  
TREATMENTS 

 

 

 

 

 

 

 

 

 

by 

Ahmet KÖKER 

 

 

 

 

 

 

 

October, 2011 

İZMİR



i 
 

 
 
 

ARSENIC REMOVAL BY CHEMICAL 
TREATMENTS 

 

 

 

 

A Thesis Submitted to the 

Graduate School of Natural and Applied Sciences of Dokuz Eylül University In 

Partial Fulfillment of the Requirements for the Degree of Master of Science in 

Environmental Engineering, Environment Technology Program 

 

 

 

 

 

 

by 

Ahmet KÖKER 

 

 

 

 

 

 

 

October, 2011 

İZMİR 

 





iii 
 

ACKNOWLEDGMENTS 

 

I would like to express my gratitude to my advisor Prof. Dr. Necdet Alpaslan for 
[...]

Industry or Site Type Waste or Media Scale' 
Site Name or 
Location 

Initial Arsenic 
Concentration 

Final Arsenic 
Concentration 

Adsorption Process 
Description11 

 Drinking Water  Pilot   0.1- 0.18 mg/L  <0.01 mg/L  Fixed bed adsorber with ferric 
hydroxide-coated newspaper 
pulp; 20,000 bed volumes 
treated before effluent 
exceeded 0.01 mg/L arsenic  

—  Drinking water  Pilot  —  0.180mg/L  0.010 mg/L  Granular ferric hydroxide  

—  Drinking water  Full  —  0.02mg/L  0.003 mg/L  Fixed bed adsorber with ferric 
oxide granules  

-  Drinking water  Full  -- 5 mg/L  0.01 mg/L  Copper-zinc granules  
 Drinking water  Pilot  ADI International    Adsorption in pressurized 

vessel containing proprietary 
media at pH 5. 5 to 8.0  

a        Excluding bench-scale treatments. 
b        Some processes employ a combination of adsorption, ion exchange, oxidation, precipitation/coprecipitation, or filtration to remove arsenic from water. 

 

AA = activated alumina EPT = Extraction 
procedure toxicity test mg/L = milligrams per 
liter RCRA = Resource Conservation and 
Recovery Act 
  

TCLP = Toxicity characteristic leaching 
procedure mg/kg = milligrams per kilogram  

— = Not available TWA = 
Total waste analysis WET = 
Waste extraction test  

40 



41 
 

 

Table 3.7 Ion Exchange treatment performance data for arsenic 

Industry or Site 
Type 

Waste or 
Media Scale 

Site Name or 
Location 

Ion Exchange Media or 
Process 

Untreated 
Arsenic 
Concentration 

Treated Arsenic 
Concentration 

Ion Exchange Media 
Regeneration 
Information 

 Drinking 
Water  

Full   Treatment train consisting 
of potassium permanganate 
greensand oxidizing filter 
followed by a mixed bed ion 
exchange system  

0.040 - 0.065 
mg/La  

<0.003 mg/L"  Bed regenerated every 6 
days  

 Drinking 
Water  

Full   Treatment train consisting 
of a solid oxidizing media 
filter followed by an anion 
exchange system  

0.019-0.055 
mg/L"  

O.005 - 0.080 
mg/La  

 

 Drinking 
Water  

Full   Strongly basic gel ion 
exchange resin in chloride 
form

0.045 - 0.065 
mg/L  

0.0008 - 0.0045 
mg/L  

Resin regenerated every 
four weeks  

 Drinking 
Water  

Full   Chloride-form strong-
base resin anion-exchange 
process  

 0.002 mg/L  Spent NaCl brine reused 
to regenerate exhausted 
ion-exchange bed  

Wood Preserving, 
spill of chromated 
copper arsenate  

Surface water  Full  Vancouver, 
Canada (site 
name unknown) 

Anion and cation resins  0.0394 mg/L  0.0229 mg/L   

Waste disposal  Groundwater,   
162 m 3 /d  

Full  Higgins Farm 
Superfund Site, 
Franklin 
Township, NJ  

Treatment train consisting 
of air stripping, metals 
precipitation, filtration, 
and ion exchange  

   

 
 

41 



42 
 

 

Table 3.7 Ion Exchange treatment performance data for arsenic (continued) 

Industry or Site 
Type 

Waste or Media Scale Site Name or 
Location 

Ion Exchange Media 
or Process 

Untreated Arsenic 
Concentration 

Treated Arsenic 
Concentration 

Ion Exchange Media 
Regeneration 
Information 

Wood preserving  Groundwater, 15 m 3 /d Full  McCormick and 
Baxter Creosoting 
Co. Superfund Site, 
Portland, OR  

Treatment train 
consisting of 
filtration, ion 
exchange, and carbon 
adsorption  

   

 

 

a Data are for entire treatment train, including unit operations that are not ion exchange. 
-- = Not available. 
TWA = Total waste analysis. 
mg/L = milligrams per liter.  
 
 
 
 
 
 
 

42 



43 
 

 

CHAPTER FOUR 

TECHNOLOGY SELECTION FACTORS 

 

Major Decision Factors Considered in the Technology Selection Process is 

listed table 4–1(Wang, L.& Others, EPA, November, 2004). 

Table 4.1 Major decision factors considered in the technology selection process  

Decision Factor  Issues  

Water Quality  Impact of water quality on performance and 

pretreatment requirements 

Residuals Generation  Quantity and characteristics  

Residuals Disposal  Available disposal methods; state requirements  

Complexity of 

System Operation  

Operational complexity or level of operator 

oversight  

Cost  Capital and operational costs (excluding residual 

disposal)  

Other  Adaptability for expansion or new technology 

conversion  

 

4.1 Water Quality 

A number of drinking water treatment technologies are available to reduce 

arsenic concentrations in source water to below the new MCL of 10 μg/L, 

including adsorption, ion exchange, membrane processes such as reverse 

osmosis and nanofiltration, and coagulation/filtration-related processes. Many 

of the most effective arsenic removal processes available are iron-based 

treatment technologies such as chemical coagulation/filtration with iron salts, 

and adsorptive media with iron-based products. These processes are 

particularly effective at removing arsenic from aqueous systems because iron 

surfaces have a strong affinity for adsorbing arsenic.  

 

43 



44 
 

 

4.2 Complexity of System Operation 

 

For small systems, complexity of system operation is always a concern. 

Complex systems often require more experienced and skilled operators to 

operate the systems. During technology selection, questions often raised by 

system operators include the frequency of backwashing, chemical addition 

requirements (pH adjustment, chlorine addition, etc.), and the frequency of 

media replacement. The level of automation available for system operation and 

data collection can significantly decrease the complexity, and thus can save 

time.  

 

4.3 Cost 

 

With limited resources available, operational cost is always an issue for 

most small systems, and thus is a major consideration in technology selection. 

For this demonstration study, the capital costs were generally less emphasized 

by the 12 water systems because the capital investment for the treatment 

systems is funded by EPA. However, the capital costs of treatment systems will 

be a major concern for most utilities when selecting technologies in the future. 

Information on the capital costs of the 12 treatment systems is reported in an 

EPA report, entitled Capital Costs of Arsenic Removal Technologies: U.S. 

EPA Arsenic Removal Technology Demonstration Program Round 1 (EPA, 

2004b). Table 4-2 shows Available Arsenic Treatment Cost Data. 

 



45 
 

 

Table 4.2 Available arsenic treatment cost data 

Site Amount 
Treated

Capital 
Cost

Annual 
O&M Cost

Unit Cost Total Cost Cost Explanation 

    $60 - $290 per ton   • Cost is for S/S of metals and is not arsenic-specific  
• Cost year not specified  

Electrical Substation in Florida  2523 m 3  -  -  $85 per 0,765 m 3   -  • Excludes Disposal Costs  
• Costs in 1995 Dollars  

Parsons Chemical Superfund Site  2294 m 3   
$350,000 

$550,000  

 $375 - $425 per ton   • Capital cost includes pilot testing, mobilization, and 
demobilization  
• Unit cots are for operation of vitrification equipment 
only  
• Cost year nor specified  

King of Prussia Superfund Site  9787 m 3  -  -  $400 per ton  -  •   Cost year not specified  

-  -  -  -  $100 -$300 per ton  -  •   Cost year not specified  

-  -  -  -  $65 per ton  -  •   Cost year not specified  

-  306 m 3   -  -  $80 per ton  -  •   Cost year not specified  

-  38,000 tons  -  -  $203 per ton  $7.7 million  •   Cost year not specified  

-  -  -  -  $208 to $458 per ton  -  •   Cost is not arsenic-specific  
•   Costs in 1991 dollars  

Vineland Chemical Company  5,3 m 3 / min  -  $4 million  -  -  •   Cost year not specified  

Winthrop Landfill  2,46 l/min  $2 million  $250,000  -  -  •   Cost year not specified  

Energized Substation in Florida  166558 m 3  -  -  $0.0006 per 3,7854 l  -  •   Cost year not specified  

 
 
 
 
 
 
 
 

45 



46 
 

 

Table 4.2 Available arsenic treatment cost data (Continued) 

Site 
Amount 
Treated 

Capital 
Cost 

Annual 
O&M Cost Unit Cost Total Cost Cost Explanation 

    $0.003 - $0.76 per 
3,785 m3  

  Cost year not specified  

-  -  $9,000  -  -  -   Cost year not specified  

Monticello Mill Tailings  -  $1.2 
million  

-  -  -   Cost year not specified  

Pederok Plant, Kwint, Loppersum, 
Netherlands  

248,5 m3  -  -  $70 per ton  -   Cost year not specified  

Blackwater River State Forest, FL  -  -  -  $883 per ton  -   Cost year not specified  

 48562.28 m2    $200,000   1998 dollars  
 Cost is for phytoextraction of lead from soil  

 4,047 m2, 50,80 
centimeters 
deep  

   $60,000 -
$100,000  

 Cost year not specified •   Cost is for phytoextraction 
from soil •   Contaminant was not specified  

    $2 - $6 per 1,000 
gallons  

  Cost is for ex situ treatment of water containing 
radionuclides  
 Cost year not specified  

    $0.02 - $.76 per 
cubic yard  

 Cost year not specified •   Cost is for phytostabilization 
of metals, and is not arsenic-specific  

-  -  -  -  $0.50 per 1,000 
gallons  

-  Cost year not specified  

-  -  -  -  $2 per 1,000 
gallons

-  Cost year not specified  

- = Data nor provided     
  
 
 
 
 
 

46 



47 
 

 

Table 4.3 Summary of cost data for treatment of arsenic in drinking 

Design Flow Rate 

378,54 m3 /d 3785,4 m3 /d 37854  m3 /d 
Technology 

Capital Cost ($)  Annual O&M 
Cost ($)  

Capital Cost (S)  Annual O&M 
Cost (S)  

Capital Cost (S)  Annual O&M 
Cost ($)  

Precipitation/Co precipitation 
(coagulation-assisted 
microfiltration)  

142,000  22,200  463,000  35,000  2,010,000  64,300  

Adsorption (greensand filtration)  12,400  7,980  85,300  13,300  588,000  66,300  

Adsorption (activated alumina, 
influent pH 7 - 8)  

15,400  6,010  52,200  23,000  430,000  201,000  

Ion exchange (anion exchange, 
influent <20 mg/L sulfate)  

23,000  5,770  54,000  12,100  350,000  52,200  

 

a. Costs are rounded to three significant figures and are in September 1998 dollars. Costs do not include pretreatment or management of treatment residuals. Costs for enhanced 
coagulation/filtration and enhanced lime softening are not presented because the costs curves for these technologies are for modification of existing drinking water treatment 
systems only (Ref. 3.4), and are not comparable to other costs presented in this table, which are for new treatment systems. 

O&M = operating and maintenance mg/L = milligrams per liter < = less than 
 

 

47 



48 
 

 

CHAPTER FIVE 

EXPERIMENTAL STUDIES 

 

Efficiency of chemical precipitation has been investigated. The arsenic 

concentration, of two different water samples, namely; 

a-Distilled water 

b-Raw water from dam, prior to water treatment plant.  

 

The As concentration of both water samples have been set to 50 ppb by adding 

standard As+5  solution. 

 

Three different coagulants have been used for simulating chemical precipitation 

by jar test. 

Al2(SO4)3  

FeCl3 

Ca(OH)2  

have been used as coagulant. 

 

Different doses, i.e. between 50-200 mg/lt coagulant have been applied to jar test 

analyses. 

 

Arsenic concentration have been measured after jar test in laboratory and 

evaluated in the thesis. 

 

After adding coagulant material, 60 seconds rapid mixing with blade type agitator, 

15 minutes slow mixing and after 90 minutes delaying, water sample taken, and 

measurement arsenic value by ICP. 

 

During test with distilled water, pH adjusted to 7,0. 

 

In second steps coagulation tests applied at different pH values, 6; 7; 8; 9 

 

48 



49 
 

 

Conducted results indicated that, all three type of coagulant are capable in arsenic 

removal, during chemical precipitation process. Among them FeCl3 reflected the 

most effective results. 

 

Doses of 50-100 mg/lt Al2(SO4)3 and FeCl3 generally have reflected better 

efficiency than the lower and higher doses for Ca(OH)2 ,any recommended dose have 

not been achieved. 

 

Therefore, using of FeCl3, for arsenic removal is recommended as the anticipated 

conclusion of the thesis.  

 

Table 5.1 Comparison of common coagulants (Corbill, A., R.) 

Coagulant Advantage Disadvantage 

Aluminum Sulfate  Easily to handle and apply, most 

commonly used, produces less sludge 

than lime, most effective between pH 

6.8-7.5 

Adds dissolved solids(salts)to 

water: effective over a limited 

pH range 

Ferric Chloride  Effective between pH 4–11 also 

makes sludge dewatering easier 

Adds dissolved solids(salts)to 

water 

Lime Commonly used, very effective: may 

not increased TDS (Total Dissolved 

Solids):sludge dewaters easily 

Very pH dependent: produces 

large quantities of sludge 

overdose can result in poor 

effluent quality 

 

 

 

 

 

 

 

 

 

 

 



50 
 

 

Properties of coagulant materials  

 

Table 5.2 Properties of alum 

Chemical Formula Al2 (SO4)3 .12 H2O 

Molecular Weight 558 

Commercial Form Crystal, Powder 

 

 

Table 5.3 Properties of ferric chloride 

Chemical Formula FeCl3 

Molecular Weight 161 

Density Crystal, Liquid 

 

 

Table 5.4 Properties of calcium hydroxide 

Chemical Formula Ca(OH)2 

Molecular Weight 74 

Density Powder 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



51 
 

 

5.1 Test Results with distilled water 

 

Arsenic removal with Al2 (SO4)3  
 
Arsenic removal efficiency with Alum at pH 7 data’s and graphic are given on 

table 5.5 and figure 5.1.  

 

Table 5.5 Arsenic removal data’s with Al2 (SO4)3 

Concentration of Al2 (SO4)3 Residual Arsenic Removing Efficiency 
(mg/l) (ppb) (%) 
0 
50 

50 
34 

0 
32 

75 26 48 
100 14 72 
150 7 86 

 

 

 
Figure 5.1 Arsenic removal with Al2 (SO4)3 with distilled water 

 

Arsenic removal with Al2(SO4)3 is effected, over 125 mg/lt Al2 (SO4)3 

concentration, arsenic concentration becomes, less than 10 mg/lt. 

 

 
 



52 
 

 

Arsenic removal with FeCl3  

 
Arsenic removal efficiency with ferric chloride at pH 7 data’s and graphic are 

given on table 5.6 and figure 5.2.  

 

Table 5.6 Arsenic removal data’s with FeCl3   

Concentration of FeCl3 Residual Arsenic Removing Efficiency 
(mg/l) (ppb) (%) 
0 
50 

50 
29 

0 
42 

75 21 58 
100 11 78 
150 4 92 
 

 

 
Figure 5.2 Arsenic removal with FeCl3 with distilled water 

 

Arsenic removal  with FeCl3   is effective, over 100 mg/lt FeCl3 concentration  

 

 

 

 

 



53 
 

 

Arsenic removal with Ca(OH)2    
 
Arsenic removal efficiency with calcium hydroxide pH 7 data’s and graphic are 

given on table 5.7 and figure 5.3.  

 

Table 5.7 Arsenic removal data’s with Ca(OH)2  

Concentration of Ca(OH)2 Residual Arsenic Removing Efficiency 
(mg/l) (ppb) (%) 

0 
75 

50 
42 

0 
16 

100 38 24 
150 32 36 
200 27 46 
 

0

10

20

30

40

50

60

0 75 100 150 200

R
e
si
d
u
al
 A
rs
e
n
ic
  
(p
p
b
) 

Concentration of Ca(OH)2 (mg/l)

 
 Figure 5.3 Arsenic removal with Ca (OH)2 with distilled water 

 

In this experiment, arsenic concentration decreasing according to Ca(OH)2 

concentration. Higher Ca(OH)2 concentration becomes effective for increasing 

arsenic concentration. 

 

 



54 
 

 

5.2 Test Results with Raw Water 

 

Efficiency of chemical precipitation has been investigated with raw water, was 

taken from the dam prior. 

Test applied with different pH values, 6; 7; 8; 9 and different coagulant dosages.    

 

Table 5.8 Properties of raw water 

pH 7,5 

Suspended Solids    70 mg/lt 

 
Arsenic removal at pH 6 with Al2 (SO4)3 

Arsenic removal efficiency with Alum at pH 6 data’s and graphic are given on 

table 5.9 and figure 5.4.  

 
Table 5.9 Arsenic removal data’s with Al2 (SO4)3 at pH 6  

Removing Efficiency Concentration of Al2 (SO4)3 
(mg/l) 

Residual Arsenic 
(ppb) (%) 

0 
50 

50 
35.53 

0 
28.9 

100 32.38 35.2 
150 28.45 43.1 
200 26.06 47.8 
 

 

Figure 5.4 Arsenic removal with Al2 (SO4)3  at  pH 6 



55 
 

 

Arsenic removal at pH 6, weak flocculation observed, over 250 mg/lt alum 

concentration may become effective.  

 

At pH 7 with Al2 (SO4)3  

Arsenic removal efficiency with Alum at pH 7 data’s and graphic are given on 

table 5.10 and figure 5.5.  

 

Table 5.10 Arsenic removal data’s with Al2 (SO4)3 pH 7  

Concentration of Al2 (SO4)3 Residual Arsenic Removing Efficiency 